

Our Ref: SW/PN/JF

20 January 2009

Report 151269

Page 1 of 2

Eco-Sol Ltd/Flametect
Cardiff House
Cardiff Road
Barry
Vale of Glamorgan
CF63 2AW

Contact: Paul Allcock

DATE RECEIVED	:	15 JAN 2009
REPUTED FIBRE CONTENT	:	NOT GIVEN
COLOUR/DESIGN	:	GREEN & YELLOW
END USE	:	FLOWER

REQUEST: FIRE TESTS ACCORDING TO BS 5665:PART 2:1994 (BS EN 71-2)

COMMENT: The sample tested met the above requirements.



S. WISEMAN
LABORATORY MANAGER



P. NEESAM
HEAD OF FLAMMABILITY

This report shall not be reproduced except in full without written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results, Opinions and interpretations expressed herein are outside the scope of UKAS accreditation

20 January 2009

Report 151269

Page 2 of 2

**FIRE TESTS ACCORDING TO BS 5665:PART 2:1994 (BS EN 71-2)
(Safety of Toys, Part 2 Specification for flammability requirements)**

Procedure

Three tests were carried out on the sample of artificial flowers in accordance with Clause 5.8 of the above standard to ascertain an indicative result only.

Requirements

BS 5665:Part 2:Clause 4.5 states that the rate of flame spread shall not be greater than 30mm/sec.

Results

The following test results relate only to the ignitability of the combination of materials under the particular conditions of test; they are not intended as means of assessing the full potential fire hazard of the materials in use.

They also only relate to the materials tested. They do not guarantee to represent the performance of production materials.

Specimen	Rate of flame spread (mm/sec)
Petal	Did not ignite
Leaf	Did not ignite
Stem	Did not ignite

Comments

The sample tested met the above requirements.